Havis, Inc.

75 Jacksonville Road
) Warminster, PA 18974
S : 800-524-9900 F 215-957-0729
Productivity in motion Wi haviseom

INSTALLATION INSTRUCTIONS
C-VSW-2300-TRNST
2020-2026 Ford Transit Van
Vehicle-Specific Console (12” Inches Wide)

TOOLS REQUIRED:

T-20 Torx driver T-40 Torx driver 7/16 Wrench

PARTS and MOUNTING HARDWARE:

QTY DESCRIPTION PART#
2 Speaker grill 12662
12 #8 x 3/8” Torx screws 13405
1 Driver side trim panel 54735
1 Passenger side trim panel 54736
1 Rear mounting bracket 54738
4 Side mounting bracket 54739
1 Front mounting bracket 54742
1 Electronic tray 54745
26 1/4" Serrated nut 16013
26 1/4" x 3/4" Carriage bolt 16223
1 1/4" Hex nut kit 25520 (Includes 12 nut)
Always!

» Read all instructions before installing any Havis, Inc. products.
» Check for obstructions (Wires, brake lines, fuel tank, etc.) before drilling any holes!
» Use hardware provided with install kit

C-VSW-2300-TRNST_INST_1-26



Havis, Inc.

75 Jacksonville Road
Warminster, PA 18974
I 800-524-9900 F 215-957-0729

Productivity in motion www.havis.com

C-VSW-2300- TRNST

54745
54736

/ 54739

54742

C-VSW-2300-TRNST_INST_1-26



Havis, Inc.

75 Jacksonville Road
Warminster, PA 18974

Productivity in motion

T800-524-9900 F 215-957-0729
www.havis.com

Remove hardware from the front seats using T40
Torx driver

Install the front mounting bracket using Remove the two OEM nuts using 18mm socket
previously removed hardware

Loosely install side brackets to the rear mounting Loosely attach side brackets and rear mounting
bracket using 1/4" x % carriage bolts and 1/4" bracket to the console
nuts.

C-VSW-2300-TRNST_INST_1-26



Havis, Inc.

75 Jacksonville Road
Warminster, PA 18974
I 800-524-9900 F 215-957-0729

Productivity in motion
U | —

www.havis.com

Loosely attach rear mounting bracket with the OEM
nuts previously removed.

Loosely attach front mounting bracket with the side
mounting bracket using the 1/4" x % carriage bolts
and 1/4" nuts.

Place the equipment mounting tray in front of
console

Loosely attach the trim panels and electronics tray Tight all the hardware and the
with #8 x 3/8” Torx screws. installation is now complete.

C-VSW-2300-TRNST_INST_1-26



